

| 療法名 | 薬剤名 | 投与量 | 1クール |
|---------------|--------|---------------------------|------|
| CPT-11単剤療法 A法 | イリノテカン | 100mg/m ² | 28日 |
| CPT-11単剤療法 B法 | イリノテカン | 150mg/m ² | 49日 |
| C P A単剤療法 | エンドキサン | 500~1000mg/m ² | 1日 |
| リツキサン単剤療法 | リツキサン | 375mg/m ² | 7日 |
| エトポシド単剤療法 | エトポシド | 100mg/m ² | 28日 |
| ゾメタ単剤 | ゾメタ | 4mg | 28日 |
| ランマーク | ランマーク | 120mg | 28日 |